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4. ATIOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 mipég Tou AcikTn Hyopeiwong AspogepTou ‘Hxou Tou dokipiou didovTal oTo £TIOUVATITOPEVO didypappa
aTn oeAida 8 oe ouvdpTnon pe v ouxvéTnTa. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapokdTw ZTabpiopévog Asiktng Hxougiwong yia @dopa ouxvoritwy amé 100Hz w¢ 3150Hz eivai
amoTEAEOHA a§loAGYNoNG aUuPwva We To TPdTUTTo EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2013.

Zupuopewan pe To Mpdtuto Mpoidvrog / Compliance with the Product Standard EN 14351 -1:2010
AlamoTweeioa nipr) / Determined value
21aBpiopévog Asiktng Hyopeiwong / Weighted Sound Reduction Index:
Rw (C;Cy) = 43 (-2;-7) dB
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Asing onpsiwor]g oUpQwva pe To/according to
Sound Reduction Index DIN EN ISO 140-3:2005

Karaokeuaomg/Manufacturer: ALUMINCO A.E. / ALUMINCO S.A. Ovopagia mpoiévrog/Product name: MapaBupo ahoupiviou Aluminco
AvaBerng/Client ALUMINCO A.E. / ALUMINGO S.A. AL450 / Aluminium window Aluminco AL450
Eykardgraon/ Installation: ALUMINCO A.E. / ALUMINCO S.A. Huepounvia mapaywyrg / Production date : 24/06/2015

©dAapor okipwv/Test rooms: PF

Hpepopnvia Sokipri¢/Testing date: 10/07/2015

AiaoTdoeig Sokipiou / Sample dimensions : 1480 x 1230 mm

Meprypagr Tou dokipiou & T Bidragng TomroBémoang / Sample & mounting description:

MapdBupo TotmoBempévo alppwva pe To TP&TUTTo DIN EN ISO 140-3:2005. Kpdpa: EN AW-6060 [AIMgSi]

YdAwon: EEwrepikds uahorivakag (4/4) triplex pe akouoTikA pepPpavn, Bidkevo 16 mm, ECWTEPIKGS uahoTrivakag (3/3) triplex, auvoliks TaY0G
udAwong 30 mm. Baoikég diaoTdoerc: Awaotdaeig Avoryopevou MNapaBipou: MAdrog 1230mm * Yyog 1480mm. ®UAko YdAwong: MAdToc
1180mm * "Yyog 1428mm. Ikotia avdyeoa o kdooa Kal QUAO: 5mm

Window installed according to the DIN EN I1SO 140-3:2005. Alloy: EN AW-6060 [AIMgSi]

Glass Unit: External Glass (4/4) triplex with acoustic film, gap 16 mm, internal glass (3/3) triplex, total glass unit width 30 mm. Basic dimensions:
Open Window Dimensions: Width 1230mm * Height 1480mm. Glass Leaf: Width 1180mm * Height 1428mm. Space between leaf and case: 5mm

S Bokiyiou/S test specimen: 1,82 m?
Emgaveiakr paga/Mass per unit: kg/m? 70 | J | I
Geppokpacia/Temperature: 223 ¢°

= Kapmohn pérpnong/Test curve

Zyenkr uypaaia/Relative humidity: 315 % . Mpérutm KaumiAn /Shifted weighting curve

V @aAdpou ExmropTric/V Source Room: 56 m®
V @adpou Apng/V Receiving Room: 51 m?

| f(Hz) | R(dB) | Rma(dB) | 60
50 2
63 )

. 80 |

100 19,7 37.9
125 29,9 37,2
160 30,9 414
200 29,5 39,7
250 35,4 43,4
315 33,7 46,5
400 38,1 47,1
500 | 40,6 50,8
630 42,1 53,8
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Acikmg Hyopeiwong / Sound Reduction Index R (dB)

= /

800 42,9 54,5
1000 | 42,3 55,8 ,

1250 | 47,3 54,1 |

1600 | 4838 53,4 30 S

2000 | 488 55,2 7 AN
2500 | 490 559 | % NG
3150 | 49,7 55,0 y =y A

4000 48,4 56,8
5000 48,7 52.7

Zuppdpguan pe To  Mpérumre  Mpoidvtog |
Compliance with the Product Standard

EN 14351 -1:2010

MgmotwBeioa Tipr / Determined value

ZraBuiopévog  Agiktng  Hyopeiwong 10
OUPPWYa PE T QTTOTEAEOLATO WETPHOEWV OF 50 100 200 400 800 1600 3150

BaAdpoug SOKINWV OE TPITOOKTAREC

Weighted Sound Reduction Index Zuxvémta / Frequency f (Hz)
according to measurement results in test rooms in

third octaves

Rw (C;Cy) = 43 (-2;-7) dB
0dB
-4 dB

Cspaiso = dB Cso.s000 = dB Cioo-5000
dB Cir.50-5000 = dB C 1005000
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